




 

i 

 

TABLE OF CONTENTS 

1.0  INTRODUCTION ........................................................................................................................ 1-1 
2.0  DISCUSSION ............................................................................................................................... 2-1 
2.1  Background ......................................................................................................................... 2-1 
2.2  Assessment .......................................................................................................................... 2-2 
2.3  Testing ................................................................................................................................. 2-3 

2.3.1  Test Methodology ............................................................................................... 2-4 
2.4  Test Results ......................................................................................................................... 2-4 
3.0  PROPOSED PROCESS LOCATION .......................................................................................... 3-1 
3.1  Water Treatment Plant (WTP) ............................................................................................ 3-1 

3.1.1  Geographic Coordinates ..................................................................................... 3-1 
4.0  PROCESS DESCRIPTION .......................................................................................................... 4-1 
5.0  TECHNICAL SPECIFICATIONS ............................................................................................... 5-1 
5.1  Major Equipment ................................................................................................................ 5-1 
5.2  Chemicals ............................................................................................................................ 5-1 
5.3  Containment of Process Fluids and Chemicals ................................................................... 5-1 
5.4  Waste Management ............................................................................................................. 5-2 

5.4.1  Liquid Waste ....................................................................................................... 5-2 
5.4.2  Solid Waste ......................................................................................................... 5-2 

5.5  Operations ........................................................................................................................... 5-2 
6.0  QA/QC .......................................................................................................................................... 6-1 
7.0  DRAWINGS ................................................................................................................................. 7-1 

 

 

LIST OF APPENDICES 

A Laboratory Results 
B Drawings and Performance Specifications 
C Equipment Data Sheets 
D Safety Data Sheets (SDS) 
E Testing Notes 

  



 

ii 

 

LIST OF TABLES 

 
Table 2-1:  Rise Gold Corp. Idaho-Maryland Mine Basis of Design .................................................... 2-1 
Table 2-2:  Rise Gold Contaminants of Concern ................................................................................... 2-2 
Table 2-3:  Certified Laboratory Results and Discharge Allowances ................................................... 2-5 
Table 2-4:  Sample Designations Cross-Reference ............................................................................... 2-5 
Table 3-1:  Calculated Location Values ................................................................................................ 3-1 
Table 5-1:  Chemical Type & Estimated Usage at the Idaho-Maryland Mine ...................................... 5-1 

 

 

  



 

iii 

 

LIST OF ACRONYMS AND ABBREVIATIONS 

AMSL  Above Mean Sea Level 
As  Arsenic 
CCR  California Code of Regulations 
Fe  Iron 
GAC  Granular Activated Carbon 
gpm  Gallons per minute 
gpm/ft2  Gallon per minute per square foot 
IX  Ion Exchange 
KMnO4  Potassium Permanganate 
MDBM  Mount Diablo Base Meridian 
mg/L  Milligrams per Liter 
MMF  Mixed Media Filtration 
Mn  Manganese 
MnO2  Manganese Dioxide 
NaOC1  Sodium Hypochlorite 
NBS  New Brunswick Shaft 
NH3  Ammonia 
ORP  Oxidation Reduction Potential 
PFD  Process Flow Diagram 
pH  Potential of Hydrogen 
QA/QC  Quality Assurance/Quality Control 
SDS  Safety Data Sheets 
TCLP  Toxicity Characteristic Leaching Procedure 
TSS  Total Suspended Solids 
TTHM  Total Trihalomethane 
ug/L  Micrograms per Liter 
WTP  Water Treatment Plant 
 

 

 

 

 



 

1-1 

 

1.0 INTRODUCTION 

This report presents pertinent information for the Idaho-Maryland Mine underground dewatering project 
being proposed and implemented by Rise Gold Corporation (Rise Gold).  The report is presented in the 
following manner: 

 Section 1.0 introduces the report 
 Section 2.0 presents a discussion of the project 
 Section 3.0 presents the proposed process location 
 Section 4.0 presents a process description 
 Section 5.0 presents technical specifications 
 Section 6.0 presents QA/QC for construction 
 Section 7.0 presents drawings and specifications



 

2-1 

 

2.0 DISCUSSION 

2.1 Background 

The New Brunswick Shaft (NBS) of the Idaho-Maryland Mine is located on private property owned by 
Rise Gold.  The shaft is approximately 2.5 miles east of downtown Grass Valley, California, and is 
accessed off of East Bennett and Brunswick Roads.  The NBS is situated in the northeast quadrant of 
Section 36, T 16 N, R 8 E, and in the northwest quadrant of Section 31, T 16N, R 9 E, Mount Diablo Base 
Meridian (MDBM). 

The Idaho-Maryland Mine complex was a significant gold producer in California, with approximately 2.4 
million ounces produced between 1866 and 1955.  The mine closed in 1956.  The mine property consists 
of 2,750 acres of deeded mineral rights including 119 acres of contiguous surface ownership centered on 
the NBS. 

Rise Gold is in the planning and preparation phase to restart exploration and active mining activities at the 
Idaho-Maryland Mine.  Linkan Engineering (Linkan) was commissioned by Rise Gold to evaluate water 
treatment options at the site.  This evaluation was structured to facilitate the issuance of a permit for water 
treatment and discharge at the facility, with Rise Gold considering discharging treated water from their 
NBS underground workings into the South Fork of Wolf Creek.  Currently, the shaft is flooded and will 
need to be dewatered prior to any exploration or mining activities.  After initial dewatering, the shaft will 
need to be continuously dewatered as mining activities continue.  All effluent discharges from the 
property will need to meet the requirements of the California Regional Water Quality Control Board 
Central Valley Region NPDES No. CAG995002. 

As the first step in this evaluation, Linkan performed a scoping study that included water quality analysis, 
information regarding the effluent discharge allowances, and the flow volumes that would be required.  
This information served as the basis of design and is presented in Table 2-1. 

Table 2-1: Rise Gold Corp. Idaho-Maryland Mine Basis of Design 

Design Criteria 

The estimated volume of water in the shaft 815 million gallons 

Steady-state groundwater flow rate into the shaft 750 gallon per minute (gpm) 

Operational steady state dewatering flow rate 2,500 gpm 

Effluent receiver South Fork of Wolf Creek 

Discharge Standards NPDES No. CAG995002 

 



 

2-2 

 

Constituents of concern identified in Linkan’s scope of work for treatment of the NBS water have been 
tabulated in Table 2-2, along with their corresponding concentrations and the NPDES No. CAG9950023  
maximum contaminant level (MCL) standards for discharge. 

Table 2-2: Rise Gold Contaminants of Concern 

Constituents of Concern 
Reported Concentration 

milligrams per liter 
(mg/L) 

NPDES No. 
CAG995002 MCL 

Iron (Fe) 1.6 0.3 

Manganese (Mn) 0.27 0.05 

NOTE 1: The values listed in Table 2-2 represent the highest concentrations noted in the California Laboratory Services report, CLS Work Order 
#: 18B0794  for the samples designated ‘NBS’.  All elevations sampled in the NBS showed similar concentrations to those listed. 
NOTE 2: Fe and Mn are listed as secondary drinking water standards in California Code of Regulations (CCR) 17 & 22. 

The water quality analysis indicated that Fe and Mn concentrations are noncompliant for regulatory 
discharge and that these elements will, therefore, need to undergo treatment for removal. 

2.2 Assessment 

Linkan evaluated the contaminants of concern and determined that from their type and concentrations that 
oxidation would be beneficial for their removal.  Oxidation of aqueous Fe and Mn is an electrochemical 
process in which each metal reacts with oxygen occurring either naturally or as a chemically bound form.  
This reaction between the metal and the oxygen forms a hydrated species.  This occurs in a 2-step 
mechanism in which there is an anodic dissolution of the aqueous metal, which loses electrons and 
becomes ionic and soluble in water.  This is then followed by a cathodic reduction of oxygen, where it 
reacts with water and the available electrons lost from the metal, and this reaction yields hydroxide ions.  
These hydroxide ions then react with the metal ions and form metal hydroxides, which eventually become 
super-saturated in solution and begin to precipitate out as solid masses.  These solid masses can then be 
removed by settling (sedimentation) and/or filtration, which are relatively simple and cost-effective 
mechanisms for removal.  The oxidation can be induced by introducing oxygen into the water either by 
aerating the water to increase its dissolved oxygen levels or by introducing soluble chemicals (i.e. 
potassium permanganate {KMnO4} or sodium hypochlorite {NaOC1}) which contain oxygen in their 
makeup. 

Additionally, it was concluded that filtration through natural, mined manganese dioxide (MnO2) media 
would be the preferred primary form of treatment.  This is due to its efficient removal characteristics for 
Fe and Mn, and it was selected over oxidation followed by surface coated media such as greensand or 
uncoated media such as sand or mixed media filtration (MMF).  This owes to the fact that mined MnO2 
will filter the solids that are precipitated during the oxidation process, and will also act to catalytically 
oxidize and adsorb any residual soluble Fe and Mn remaining in the feed water.  And it will do this 
without needing to be regenerated with chemical additives, as is the case with greensand.  Ion exchange 
(IX) was also evaluated by Linkan as a potential treatment, but the mined MnO2 is lower in both purchase 
costs and operational costs, and has a simpler operational strategy, without frequent periodic chemical 



 

2-3 

 

regeneration or replacement needed.  The use of IX resins for the removal of iron and manganese were 
also determined by Linkan to have limited viability for this application due to the requirement that the 
contaminants remain in dissolved form and exist at very low levels.  This is due to the tendency of any 
oxygen present to react with the Fe and Mn and cause solids formation, therefore increasing the potential 
for plugging and buildup on the resin surface.  Fe fouling is a common and sometimes irreversible 
problem with IX Fe and Mn treatment, and it was noted by Linkan that the potential for this type of 
fouling is high.  This stems from the fact that oxygen levels of the NBS water are very low when it is first 
obtained from the shaft, with this low oxygen environment helping to keep the Fe and Mn in solution, but 
once exposed to ambient surface air the water was noted to react rapidly with the oxygen in the air and Fe 